
Supply, Installation, Testing & Commissioning of ETP for Hathazari PS onTurn Key Basis 
 

i

 
 
 
 
 
 
 
 

BANGLADESH POWER DEVELOPMENT BOARD 

  
 

 

 

TENDER DOCUMENT  

FOR 

 
 
 

Supply, Installation, Testing & Commissioning of Effluent 
Treatment Plant of Hathazari Power Plant, Chittagong, BPDB on 

Turnkey Basis. 
 

(Single Stage Single Envelope) 
 
 

AGAINST TENDER INQUIRY NO. PUR.: 361/2016 DATED:   27.10.2015     

 
 
 
 
 

DIRECTORATE OF PURCHASE 
BANGLADESH POWER DEVELOPMENT BOARD 

WAPDA BUILDING (9TH FLOOR), MOTIJHEEL, C/A. 
DHAKA, BANGLADESH 

 
 
 
 
 

October’2016 

 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS onTurn Key Basis 
 

ii
[...]
c. For sludge handling, a proper sludge handling equipment (must be Filter press capable of de-

watering more than 90%) shall be provided as per the requirement, and it is recommended to 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS on Turn Key Basis 

 
117

collect the dewatered compressed sludge into HDPE bags for disposal to the final destination 

as per the approval of the Pollution Authorities. 

d. Disposal of Solid Waste: The disposal of all solid waste including from sludge handling network 

as generated from the ETP during construction and commissioning shall be responsibility of the 

contractor. The solid waste shall be disposed of in accordance DoE.  

e. The successful Tenderer has to provide an acoustic enclosure for ETP and shall ensure no foul 

smell or noise is emitted during the commissioning of the plant. 

f. A successful Tenderer has to secure necessary approval from DoE for the Effluent treatment 

plant and confirm that the treated effluent is within limits for recirculation to Horticulture, flushing 

or to recharge ground water. 

g. During execution of work, if any other work is required to be done and/or additional 

spares / materials/hardware/consumables are required for successful completion of 

installation of ETP, the contractor has to perform the supply of the materials/ items/ 

spares whether it is listed or not and execute the work, in all respect within the quoted 

price. 

h. Total Completion time for Supply, Installation, testing & commissioning work including 

supply of materials is 120 days from the date of L/C Opening. 

 

7.2.2 Power & Water 

Power & Water for erection, testing and commissioning shall be provided at one point near the site of 
work. The contractor shall extend the lines as required to his site of work at his cost. 
 
7.2.3 Performance Criteria of the Plant 

It shall be the Contractor’s responsibility to ensure the quality of the treated Effluent to comply with the 
local Authorities requirement for the various applications and the following characteristics whichever is 
stringent.  
The treatment plant shall be designed to treat the influent based on the following parameters and 
expected to fulfill the DoE requirement as described below: 

S. 
No 

Description 
Consultant's Requirement/ 
Recommendation 

1 Flow Capacity  

 Total daily ultimate flow in cum/day 720 KL per day 

 Peak factor 2 

2 
Quality of the Untreated Effluent 

 BOD 600 PPM 

 Total Suspended solids 400-450 PPM 

 COD 1400 PPM 

 pH 6  to 8 

 TDS 1200 PPM 

 Oil & grease  180 PPM 

 DO Nill 

3 
Quality of the Treated Effluent 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS on Turn Key Basis 

 
118

 BOD < 30 PPM 

 Total Suspended solids < 10 PPM 

 COD < 150 PPM 

 pH 6.5 to 8.5 

 TDS 1200 PPM 

 DO >4.5 to 8.0 ppm 

 Oil & Grease < 10 PPM 

4 Other Design Data 
 

 

F/M ratio > 0.9  

5 Treatment Methodology Physico-chemical and Biological 

 
Treated Effluent shall be connected to a tertiary filtration treatment and shall be treated for use for 
irrigation and flushing purpose. The contractor shall carefully consider the operation loading for the 
Effluent Treatment Plant. 
 
7.2.4 Basic Design Consideration for Effluent Treatment Plant 

The project of effluent treatment is to stabilize decomposable organic matter and oil & grease present is 
Effluent so as to produce an effluent and sludge which can be disposed of in the environment without 
causing health hazards or nuisance. The Tenderer has to account following special parameters while 
designing the ETP. 

a. Degree of treatment : 

The degree of treatment will mostly will be decided by the regulatory agencies and the extent to which the 
final products of treatment are to be utilized. But in this case, as a precaution treated water must meet 
with the parameters as mentioned in this tender document.  

b. Design period: 

The Tenderers has to design Effluent treatment to meet the requirements over a 30 year period after its 
completion. 

 
c. Oil and Grease  

Main concern of the effluent treatment plant is removing Oil and Grease to less than 10 ppm. Source of 
these oil and greases are from Oil & Grease separator, engine leakage, dispersed oil during 
transportation, oil mixed rain water etc. Oil and Grease present in the effluent are in dispersed and 
emulsified or dissolved form.   
 

d. Biochemical Oxygen Demand : 

The Biochemical Oxygen Demand (BOD) of Effluent or of polluted water is the amount of oxygen 
required for the biological decomposition of biodegradable organic matter under aerobic conditions. The 
oxygen consumed in the process is related to the amount of decomposable organic putrescibility of the 
Effluent is to be determined. The standard BOD test is carried out for a period of 5 days at 20°C and is 
expressed as BOD5. In this plant BOD are relatively hard-BOD (large molecule, may takes more time to 
degraded).  
 
 
 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS on Turn Key Basis 

 
119

e. Chemical Oxygen Demand : 

The Chemical Oxygen Demand (COD) test gives a measure of the oxygen required for chemical 
oxidation. This does not differentiate between biologically oxidisable and non-oxidisable material. 
However, the ratio of the BOD does not change significantly for a particular waste and hence this test 
could be used conveniently for interpreting performance efficiencies of the treatment units. In situations 
where the presence of toxic materials is like to interfere with the BOD, this test is very useful. 
 
 
7.2.5 Technology Certificate: The supplier shall issue a certificate stating that- 

a) The Effluent Treatment Plant-720 is of the latest technology. In support of this, Tenderer 

shall furnish design validation from DoE. 

 
7.2.6 Warranty: 

i. Tenderer shall be fully responsible for the manufacturer’s warranty in respect of proper 

quality and workmanship of all the components of Effluent Treatment Plant-720 KLD etc. 

covered by the tender for a period of 18 months from the date of satisfactory installation of 

the Effluent Treatment Plant-720 KLD equipment. The provision for extended warranty with 

terms and conditions thereof, if any, may also be specifically mentioned. 

ii. The supplier shall be responsible to replace free of cost (including transportation and 

insurance expenses) to the BPDB, whole or any part of supplies which under normal and 

proper use becomes dysfunctional within one week from the BPDB Lodging such a 

complaint or informing the supplier in this regard.  

 
 

7.2.7 Permits & Licenses 
The Contractor shall obtain all permits and/or licenses, if required, for any part of the work from 
government Authorities and client to pay for any and all fees required for the same. 
 

7.2.8 Training: 

The Tenderer have to train BPDB stuff during commissioning of Effluent Treatment Plant-720 KLD.  
 
7.2.9 Tests to be conducted: 

1) Check the Effluent Generation per day. 
2) Compare Design Flow Rate with installed ETP. 
3) Check the Treated Effluent Characteristics.  
4) For analysis the following tests to be conducted but not limited. 

a) Chemical Oxygen Demand (COD) 
b) Dissolved Oxygen (Winkler Method) 
c) Biochemical Oxygen Demand (BOD) 
d) Total Suspended Solids (TSS) 
e) Total Dissolved Solids (TDS) 
f) Oil & Grease Content 
g) Jar Testing 

 

 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS on Turn Key Basis 

 
120

7.3 Detailed Scope of Work: 
 

1. ETP SCHEME AND PROCESS DESCRIPTION (30M3/HR) 

 
Coarse screen & Chamber: 
 
I.0  nos. of Coarse screen  are to be provided upstream to inlet well for removal of floating and over sized 
material coming with the effluent. The screen shall be manually operated. The coarse screen shall be 
inclined bar screen. It should be of sturdy design to take care of all sorts of materials envisaged in the 
gravity sewer. The bar screen shall be of Mild  steel flat construction with Epoxy painting. 
The bars shall be sloped to the horizontal at 60 or less. The velocity in the screen chamber shall not be 
more than 0.9 m/sec at average flow. The screen openings shall not be more than 20 MM. Necessary 
approach ladder shall be provided. Suitable screen pit shall be provided adjacent to the screen chamber 
for temporary storage of screened material. Hand railing shall be provided all around the screen chamber. 
Necessary arrangement for manual cleaning of the screen and lifting arrangement of the screened 
material shall also be provided. The screen chamber along with screen pit shall be of RCC construction. 
 
Raw Effluent  Collection Sump: 
Screened effluent after coarse screening enters into the collection sump. The capacity of the wet well 
should be kept such that adequate detention time is available during average and peak flow conditions. 
The capacity of the sump is to be kept that HRT should not be less than 5 hours of average flow. There 
will be one partition wall in the sump for cleaning of the sump. 
 
Flow measurement: 
A flow measurement unit of magnetic type shall be provided in the common header of the Raw effluent 
lifting  pumps.  
 
Flash Mixer: Tank will be in MS with epoxy painted. HRT of minimum 5 minutes shall be given for 
sufficient mixing of the coagulant.  MOC of Agitator shall be SS-304  with suitable Motor rating. 
Flocculator : Tank will be in MS with epoxy painted and HRT of minimum 30  minutes for flocculation 
and MOC of Agitator shall be SS-304 with suitable motor rating. 
 
Dissolved Air Floatation Unit:  MOC of the tank shall be in CS with epoxy painted and  will consist of all 
accessories like  compressor, recirculation pumps , Scrapper, aeration valves,  pressure vessels , gear 
reducer etc and oil collection tank of  4 m3 capacity in CSEP. 
 
Extended Aeration Activated sludge Process : 
 
The effluent requires proper treatment to remove organics . 
The biological process will be Extended Aeration activated sludge process. 
In the Aeration Tank, the effluent will be contacted with microorganisms in presence of dissolved oxygen.  
The floor of the Aeration tanks will be covered with submerged fine bubble air diffusers. Compressed air 
will be supplied through positive displacement (roots type) air blowers located outside the tank. The 
submerged air diffusers will provide the oxygen required by the microorganisms to oxidize the organics 
present in the sewage. The blowers will be sized to maintain dissolved oxygen level of approximately 1.5 
- 2.0 mg/l in the Aeration Tanks. The microorganisms will assimilate organic impurities and reduce the 
BOD and COD present in the wastewater. 

Sludge Recirculation system will be provided to maintain the desired  MLSS in the Aeration tank. 
 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS on Turn Key Basis 

 
121

Chlorination system:  
Treated effluent from  the Secondary clarifier   unit shall be collected in a chlorination tank where sodium 
hypo-chlorite solution will be added for disinfection at suitable dosing rate for minimum residual chlorine 
of 0.2 – 0.3  ppm in the effluent. Suitable overhead tank shall be planned to store water used for 
preparation of solution. Mixing is done mechanically with agitator. Baffle walls shall be provided in the 
tank to facilitate hydraulic mixing of treated effluent. Adequate reaction time shall be considered for while 
selecting the chlorination tank volume to ensure proper disinfection of treated effluent.  
 
Tertiary Treatment system: 
 
Multi Grade Filter: 
In MGF filtration Graded Sand will be used as the filtration media. Filter is filled with multi grade sand 
media which are to be provided in specific proportion to achieve maximum surface area and requisite bed 
depth. The bed consists of graded pebbles of specified sizes as support media. Water flows downwards 
through the filter bed and the suspended solids are retained on the sand surface and between the sand 
grains immediately below the surface. The filtered water is evenly collected by bottom collecting system. 
  
The unit consists essentially of a mild steel  pressure vessel. It is externally fitted with necessary pipe 
work, valves, pressure gauges, and sampling points at the inlet and outlet.  
 
Filter will be operated in manual mode. When the pressure drop across the filter exceeds the preset limit, 
the filter must be backwashed to remove dust and dirt. 
Filter shall be designed at  filtration rate not more than 15 m/hr velocity. 
 
Activated carbon Filter: 

 
 Activated carbon filter is filled with special grade carbon media which are to be provided in specific 
proportion to achieve maximum surface area and requisite bed depth. The bed consists of graded 
pebbles of specified sizes as support media. Water flows downwards through the bed.  
 
The treated water is evenly collected by bottom collecting system. 
  
The unit consists essentially of a mild steel pressure vessel. It is externally fitted with necessary pipe 
work, valves, pressure gauges, and sampling points at the inlet and outlet. 
 Filter shall be designed at  filtration rate not more than 12 m/hr velocity. 
 
Sludge Handling System: 
The excess sludge from the  secondary clarifier  shall  go to the sludge thickener. 
The thickened sludge shall be pumped to  Filter Press of suitable capacity for dewatering of sludge. 
 
An Electrical Panel  room cum Blower  room of adequate size shall be provided, this room shall have 
toilet facility  and  laboratory. 
 
The tentative flow diagram for the proposed Effluent treatment plant is shown in the enclosed 
drawing. 
 
 
 
 
 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS on Turn Key Basis 

 
122

 
Topography of the site: 
The contour plans of the area where the effluent  treatment plant will be located are not available. The 
bidders are requested to visit the site, do the survey in their own if required, and offer accordingly. No 
extra claim due to ignorance of the site condition afterward of the contract in this respect will be 
entertained. 
 
Free Board: 
For all tanks, sumps, units etc. minimum free board shall be 500 mm unless otherwise specifically 
mentioned. All underground sumps/tanks irrespective of their liquid levels shall be at least 500 mm above 
ground level / terrace level. 
 
Design Basis: 
 
Screen Chamber: 
Flow     ( average)                                         : 30 m3/hr 
Peak factor                                                    : 2 
Quantity                                                         : 01 Nos. ( One) 
MOC                    : RCC, M-20 
Size         : 1.8 m ( L) x 1.2  m ( W) 
Invert level                                                   : Approx. 1.5 m from GL 
 
Screen: 
                                                                      : Coarse 
Operation                                                      : Manual 
Spacing of Bars                                            : < 20 mm 
Velocity through screen                                : < 0.8 m/sec 
MOC                                                             : MSEP                                        
Quantity                                                        : 01 No. ( one)  
 
Raw Effluent Collection Sump:  
 
Quantity                      : 01 No ( One) 
MOC                                                              : RCC, M-25 
Size                                                                : 8.7 m x 8.7 m x 2 m SWD  
Invert Level is approx. 1.5 m from GL 
 
Raw  effluent lifting Pumps: 
Pumps capacity                                               :  36 m3/hr 
Head :  12- 15 M, Minimum 
Type                                                                : Submersible  
Liquid handled                                                 :   Effluent 
Efficiency                                                         : More than 60 % 
Quantity                                                           : 02 Nos. ( 1 w + 1 s) 
Motor Rating    : As per manufacturer’s design 
 
Flash Mixer                                          
HRT : 5 minutes , minimum 
MOC of tank : MSEP 
MOC of Agitator : SS-304 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS on Turn Key Basis 

 
123

Motor : ≥1.5 HP 
Chemical dosing system  
Capacity of Dosing tank : 500 Ltrs. 
MOC of tank : MSRL 
Agitator : SS-304 
Dosing pumps :  Metering type , 0-20 lph @ 20 m Head 
Quantity : 02 nos.  
Chemicals : Coagulant & DOPE 
 
Flocculator                                         
HRT : Minimum 30 minutes  
MOC of Mixer : SS-304 
MOC of tank : MSEP 
Motor  : ≥2.5 HP 
Gear Box : 01 
 
Chemical dosing system  
Capacity of Dosing tank : 500 Ltrs. 
MOC of tank : MSRL 
Agitator : SS-304 
Dosing pumps :  Metering type , 0-10 lph @ 15 m Head 
Quantity : 02 nos.  
Chemicals : Suitable flocculant 
 
 
 
Dissolved Air Floatation: 
This unit will be designed for peak flow of effluent. 
It will consist all associated accessories like gear reducer, scrapper, compressors ( 02 nos.), recirculation 
pumps ( 02 no.s), pressure vessel, nozzles, skimmer etc. 
Flow  , average                                                    : 30 m3/hr 
MOC of tank                                                        : CSEP 
Scrapper : SS-304 
Shaft : CSEP 
Shaft bearing : CI 
Weir plate : CSEP 
Flexible hose : Rubber Braided 
Nuts, Bolts, Fasteners ( wetted parts) : GI 
Aeration valves : SS-304 
Motor encloser : TEFC 
Inlet Oil : 180 ppm 
Outlet : < 10 
Inlet Suspended solids ( SS) : 450 ppm 
Outlet  SS : < 200 ppm 
 
 
 
 
 
 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS on Turn Key Basis 

 
124

 
Extended Aeration Activated Sludge Process with diffusers and Air Blowers: 
 
Process design: 
The biological treatment section comprising extended aeration activated sludge process  technology has 
to be installed and equipped for the present average flow. The complete biological system has to be 
designed for handling peak flow capacity. Activated sludge process basins will be constructed as per IS 
3370. RCC staircase of suitable width will be provided to each basin for access from the ground level to 
the operating platforms. All platforms and walkways shall be provided hand railings as per IS 
specifications. 
The system should work on a continuous gravity influent condition. The system should be designed for 
maximum F/M ratio of 0.1 – 0.15 kg BOD/kg MLSS/day.  
 
Average flow                                                          :  30 m3/hr 
Inlet BOD    : 400 ppm 
No. of basin                                                            : One 
Minimum  basin size                                               :  18  m x 10  m  
Max. liquid depth                                                    : 3.5 M 
Min. free board                                                       : 0.5 M 
MOC of basin                                                         : RCC, M-30 
 
Sludge Recirculation Sump: 
 
Sludge sump shall be provided to collect the sludge from  where it will be recycled back to the Aeration 
tank for maintaining the desired MLSS and excess sludge will be gone to the sludge holding sump for 
dewatering. 
Sludge sump shall be constructed as per IS 3370.  
Number of units                                                   : 01 (one) 
Size of sump                                                       : 1.5 m x 1.5 m x 2.0 m SWD + 0.5 m FB 
Free board                                                          : 0.5 M 
MOC : RCC, M-20  
 
 
Sludge Recirculation  Pumps: 
Pumps capacity and head                    :   30m3/hr 
Head : 15 - 20 M 
Type                                                      :  Horizontal, centrifugal- Non clog 
Liquid handled                                      :  Sludge 
Efficiency                                              : More than 60 % 
Quantity                                                : 02 Nos( 1 w + 1 s) 
Sludge Transfer  Pumps:  
Pumps capacity and head                    :   2 m3/hr 
Head                                                 : 15 - 20 M 
Type                                                      :  Screw pump 
Liquid handled                                      :  Sludge 
Efficiency                                              : More than 60 % 
Quantity                                                : 02 Nos.( 1 w + 1 s) 
Motor Rating                                        : As per manufacturer’s design 
 
 



Supply, Installation, Testing & Commissioning of ETP for Hathazari PS on Turn Key Basis 

 
125

Aeration System: 
The aeration facility shall be installed for average flow. 
Minimum aeration equipment design capacity installed shall be on the basis of minimum 12 hours 
aeration per day per basin. 
Only fine bubble EPDM membrane diffusers shall be acceptable with minimum membrane diffuser to 
floor coverage area.. Diffusers shall be submerged fine bubble / fine pore, high transfer efficiency, non-
buoyant type. Diffusers shall be tubular type.  The grid supports shall of adjustable type made of  SS-304. 
The air blower arrangement shall be capable of handling total water level and bottom water level 
operation conditions. 
Each set of blower shall have at least one dedicated standby. Minimum one working air blower in each 
set  while others may be operating at a fixed constant speed. The blower for air diffusers shall be positive 
displacement ( root) type and head for blowers shall be decided on the basis of efficiency of diffusers and 
maximum liquid depth in tank duly considering the losses governing point of delivery ( diffusers ) and the 
blowers. Blowers shall be complete with motors and accessories like base frame, anti vibratory pad, 
silencer, non return valve, air filter etc. as per requirements. Vibration due to operation of blowers shall be 
to avoid damage to structure. Further, blowers shall have acoustics to ensure that the noise level at 3m 
from blowers is below 80 db. The blower room shall have sufficient ventilation, lighting and working space. 
The room shall also have rolling shutter. 
The main air header / ring main shall be in MSEP as per manufacturer's recommendations. The header / 
ring main shall be supported on saddled at suitable intervals or will be protected against external 
corrosion in case there are laid below ground. The header shall supply air to diffusers grid at various 
locations through air supply pipes. Air supply pipe above water level shall be in MSEP and below water 
level it shall be in  HDPE as per relevant standards. All under water lateral pipes shall be of  HDPE. 
Junction between air header and air supply pipe shall be suitably protected against corrosion due to 
dissimilar materials. 
All other accessories whether specified or not , but required for completeness shall from part of 
contractors scope. 
 
Blower capacity                                                         :  Minimum 1200 Nm3/hr 
Discharge pressure                                                   :  0.5 kg/cm2, minimum 
Number of blowers                                                    :  02 Nos. ( 1 w + 1 s) 
Type of blower                                                          :  Twin lobe 
Acoustic hood                                                           :  One 
Motor Rating                                           :  As per manufacturer’s design 
 
 
Filter Feed  pumps: 
Pumps capacity and head                                     :  40  m3/hr 
Type                                                                      : Horizontal centrifugal 
Liquid handled                                                      :  Effluent 
Efficiency                                                              : More that 60 % 
Quantity                                                                : 02 Nos. ( 1 w + 1 s) 
MOC of Impeller                                                   : CI 